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 NB Link with Yorkshire Ambulance flow chart 

Blood glucose (BG) < 4mmol/l 

Patient conscious, orientated 

and able to swallow 

Patient not capable and/or 

uncooperative but can 

swallow 

Patient is unconscious, having 

seizures, very aggressive or 

uncooperative 

10-20g or oral fast acting 
carbohydrate 
Examples: 

 115 mls Lucozade 

 5-7 dextrose tablets 

 150-200mls fruit juice or 
non-diet fizzy drink 

 5-6 jelly babies 

Check ABCDE 
Call for help 
Either 1.5 - 2 tubes of 
Glucogel (Hypostop) squeezed 
into mouth or between teeth 
(but may not be effective) 
Or  
Glucagon 1mg IM 

Check ABCDE 
Call for help 
Either Glucagon 1mg IM 
Or 
IV dextrose (50 mls of 10% 
dextrose initially and repeat at 
5 minute intervals to max of 
250mls) 
 

Check blood sugar after 10-15 minutes 

BG > 4 mmol/l BG < 4 mmol/l 

 Eat snack or meal with long acting carbohydrate 

 10-20g carbohydrate (2 x digestive biscuits, yoghurt, slice of toast, cereal or give normal meal with 
carbohydrates if due 

 Determine cause 

 Hypoglycaemia education 

 Refer to DSN for assessment and review of glycaemic control (if deemed necessary) 

 Ensure regular blood glucose monitoring for 24-48 hours 

 Measures to avoid future episodes 

Conscious and able to 

swallow 

Repeat oral glucose 

Seek help 

Unconscious/oral route not 

possible 

Glucagon 1mg IM if not had 

or further 10% IV dextrose 

(100 ml/hr) 

Notes: 

1. If a severe hypoglycaemic episode occurs when insulin/tablets doses are due the tablet should be 
omitted, treat the hypoglycaemic episode, give the patient a meal and then give insulin/tablet.  Seek 
help urgently if hypoglycaemia is not responding to treatment. 

2. Hypoglycaemia can be prolonged with large doses of insulin or with sulfonylurea therapy.  Therefore, 
need for regular blood glucose monitoring after a hypoglycaemia episode has occurred. 

3. Glucagon may be less effective in sulfonylurea therapy and with repeated doses.  Glucagon should not 
be used in a person with liver disease. 


